

Based upon your selection, initial diuresis has been inadequate. You can either continue treatment in the ED or admit the patient. Make your selection from below.

Admit to ward/telemetry/DOU

Continue to treat pt. in ED

PHASE 2 HF TREATMENT IN ED

Next

FOR THIS 2ND PHASE OF TREATMENT, CONSIDER AN ORDER FOR NESIRITIDE

Nesiritide IV Gtt ([click here](#))

PLACE AN ORDER FOR ONE OF THE FOLLOWING IV DIURETICS

Furosemide 40mg IV

or

Furosemide IV infusion (100mg/D5w 100ml)

or

Furosemide IV infusion (200mg/D5w 100ml)

or

Bumetanide (IV push)

or

Bumetanide IV infusion

ALSO CONSIDER ADDING ONE OF THE FOLLOWING MEDICATIONS:

Morphine (IV Push)

or

NTG IV Gtt

or

Hydralazine 10mg IV

or

Hydralazine 10mg po X1

or

Captopril 6.25mg po X1

or

Nitroglycerin paste 1 inch